
 

City of Toledo 
LINCOLN COUNTY, OREGON 

 
 

Water Master Plan Update 
 

February 2017 
 
 
 

 
 
 
 
 
 
 
 
 



  
 

  
Civil West Engineering Services, Inc.  Page i  
 

Table of Contents 
Executive Summary ....................................................................................................................... 1 
1 Introduction ....................................................................................................................... 12 

1.1 Background and Need ................................................................................................... 12 
1.2 Study Objective ............................................................................................................. 15 
[...]
drops to 1,475 gpm. 
 
The portion from the Mill Creek Raw Water PS to the Water Treatment Plant is about 10,100 
feet long. This section consists of 8,650 feet of 12-inch AC installed in 1968 and 1975, 250 feet 
of 14-inch DIP on Beech Street between 2nd and 3rd Streets installed around 2002, and about 
1,200 feet of 8-inch AC leading up to the treatment plant installed prior to 1975. This section of 
piping also has difficult to access wetland crossing areas however much of the route is along 
roadways. The capacity of this discharge side portion of the transmission main is limited to 
approximately 1,000 gpm before pump discharge pressures greater than 150 psi occur. 
 
In general, the 60-year-old Mill Creek Raw Water Transmission Pipe is undersized and 
deteriorating. If Mill Creek is to continue as a reliable source of water for the city the piping must 
be replaced. Numerous repairs have been required in the past and the frequency of leaks and 
failures can be expected to increase as the pipe continues to age.  
 
The 1998 Water Master Plan recommended replacement of 15,000 feet of the Mill Creek piping. 
In 2002, another report focused purely on raw water transmission and further investigated 
alternative routes and environmental mitigations. The 2002 report recommended replacement of 
the entire Mill Creek Raw Water Transmission Pipe, except for the 14-inch section on Beech 
Street, with new 16-inch piping. The preferred route was selected based on input from 
environmental specialists and generally follows roadways thus eliminating much of the wetlands 
issues. Such rerouting requires the abandonment of the existing Mill Creek Raw Water Pump 
Station and its reconstruction near the Mill Creek Dam. Estimated construction cost for the 2002 
recommended Mill Creek supply improvements were $5.5 million. 
 



City of Toledo   Section 6 
Water Master Plan Existing Water System 
 

 
Civil West Engineering Services, Inc.  Page 72  
 

6.1.6 Siletz River Intake and Pump Station 
 

The Siletz River Intake and Pump Station were rebuilt in 2015. The floor elevation at the pump 
station is approximately 120 feet and the bottom of the 19’-8” by 13’-6” wetwell is at 88.1 feet. 
The station has three American-Marsh 5-stage model 12NC vertical turbine pumps with 30-foot 
columns into the wetwell below. Each pump has a 125 hp motor running on 480V, 3-phase 
power. The pump station lifts water from the Siletz River near elevation 90 and pumps all the 
way to the treatment plant at elevation 311 feet. 
 
Heavy sand and silt loads in the winter months in the Siletz destroy pump bearings and increase 
treatment difficulty. Due to the high seasonal turbidity, the Siletz pump station is not used in 
winter and spring months. 
 
Testing in 2015 indicated that even with only one pump in operation flows exceeding 1200 gpm 
were possible, with two pumps in operation and the VFDs turned up the pump station can easily 
convey current and future peak demands to the treatment plant. 
 
An analysis of Siletz River streamflows recorded at USGS gauging station 14305500 near the 
City’s intake was completed using data from 1905 to 2016. Average mean monthly flow ranged 
from a high of 2,364 cfs in 1933 to a low of 863 cfs in 1944 with an average of 1,524 cfs. The 
lowest streamflow month is August with a mean of 130 cfs. The lowest average monthly flow 
recorded was 62.5 cfs in August 2003. The lowest daily flow recorded was 42 cfs on September 
6, 2003. In terms of streamflow, the driest year on record was 1944. The streamflow records 
indicate that sufficient flow should always be available to supply the Toledo water rights 
necessary for the planning period, as well as the full 5.75 cfs water right senior to the instream 
rights. 

6.1.7 Siletz River Raw Water Transmission Pipe 

 
The Siletz River Raw Water Transmission Pipe is approximately 33,975 feet long and consists 
of 19,075 feet of 18-inch DI, 2,100 feet of 16-inch DI, 10,000 feet of 14-inch DI and 2,800 feet of 
18-inch HDPE pipe. The 18-inch ductile iron pipe was installed in 1975 or after. The 16-inch 
ductile iron was installed in 1979 along with the Siletz Intake screening improvements. The 14-



City of Toledo   Section 6 
Water Master Plan Existing Water System 
 

 
Civil West Engineering Services, Inc.  Page 73  
 

inch ductile and cast iron pipe was installed sometime prior to 1978. The 18-inch HDPE was 
installed in 2015 and replaced a 12-inch AC pipe. 
 
6.2 Water Treatment 
 

6.2.1 General 

 
The Toledo Water Treatment Plant 
is a conventional surface water 
treatment plant constructed in 
1976. The adjacent concrete 
clearwell at the plant was 
constructed in 1938. Upgrades to 
the instrumentation and controls 
system, individual filter effluent 
turbidimeters, new filter media, 
and other minor improvements 
were constructed in 1999. Primary plant control is now through PLC programming with a 
Wonderware interface and SCADA system. Original design capacity of the plant was 3.0 mgd or 
2,080 gpm. Today, typical flows through the plant range from 850 to 1,200 gpm. 
 
The plant consists of two side-by-side identical treatment trains in exterior concrete basins with 
a chemical feed and storage room, a lower equipment/pipe gallery room, an upper control room 
overlooking the treatment basins, and a concrete backwash waste basin. The plant pumps 
including a backwash pump, surface wash pump, and plant water supply pump are located 
outside over a wetwell type basin adjacent to the clearwell. At times the Ammon Road Tank fills 
more slowly than desired due to hydraulic restrictions and demand in the distribution system 
however use of the booster pump to increase flows (also boosts pressure 10 psi) to the tank 
results in pipeline failures, especially in some of the older piping along Sturdevant Road. A 
simple hydraulic schematic of the plant and other parts of the system are shown on the following 
page. 
  



M

M

M

M

M

M

D
ra

w
n 

B
y:

  
M
K
C

D
a
te

: 
 S

ep
te

m
be

r 
2
0
16

N
T
S

W
a
te

r 
S
ys

te
m
 S

ch
em

a
ti
c

C
it
y 

of
 T

O
L
E
D
O

L
in

co
ln

 C
ou

nt
y,

 O
re

g
on

W
a
te

r 
S
ys

te
m
 M

a
st

er
 P

la
n

AutoCAD SHX Text
SILETZ RIVER

AutoCAD SHX Text
SILETZ RIVER PUMP STATION

AutoCAD SHX Text
MILL CREEK RESERVOIR

AutoCAD SHX Text
MILL CREEK PUMP STATION

AutoCAD SHX Text
SEAL ROCK PUMP STATION

AutoCAD SHX Text
TO  SEAL  ROCK

AutoCAD SHX Text
GRAHAM ROAD STORAGE TANK

AutoCAD SHX Text
TO LOW ZONE

AutoCAD SHX Text
CHEMICAL BUILDING

AutoCAD SHX Text
WASHWATER RECLAMATION BASIN

AutoCAD SHX Text
SLUDGE PUMP

AutoCAD SHX Text
RAPID MIXER

AutoCAD SHX Text
FLOCCULATION BASINS

AutoCAD SHX Text
SEDIMENTATION BASINS

AutoCAD SHX Text
FILTERS

AutoCAD SHX Text
OPERATIONS BUILDING

AutoCAD SHX Text
PLANT WATER

AutoCAD SHX Text
CLEAR WELL

AutoCAD SHX Text
AMMON ROAD STORAGE TANK

AutoCAD SHX Text
TO SEWAGE TREATMENT PLANT

AutoCAD SHX Text
CHEMICAL DILUTION TANK

AutoCAD SHX Text
850,000 GALS

AutoCAD SHX Text
1,000,000  GALS

AutoCAD SHX Text
450,000  GALS

AutoCAD SHX Text
W.S. 307.50

AutoCAD SHX Text
285.0 FG

AutoCAD SHX Text
W.S. 311.00

AutoCAD SHX Text
312.00 FG

AutoCAD SHX Text
W.S. 310.50

AutoCAD SHX Text
WEIR CREST

AutoCAD SHX Text
299.00 FG

AutoCAD SHX Text
294.00 FG

AutoCAD SHX Text
301.50 FG

AutoCAD SHX Text
W.S. 300.00

AutoCAD SHX Text
280.50 FG

AutoCAD SHX Text
276.50 FG

AutoCAD SHX Text
W.S. 240.00

AutoCAD SHX Text
WAGON RD. BPS

AutoCAD SHX Text
1,900,000 GALS

AutoCAD SHX Text
W.S. 398.60

AutoCAD SHX Text
360.00 FG

AutoCAD SHX Text
SKYLINE DRIVE STORAGE TANK

AutoCAD SHX Text
SKYLINE BPS

AutoCAD SHX Text
SYSTEM PRVs

AutoCAD SHX Text
Adjusted to allow flow/ water from new storage tank

AutoCAD SHX Text
TO HIGH ZONE



City of Toledo   Section 6 
Water Master Plan Existing Water System 
 

 
Civil West Engineering Services, Inc.  Page 75  
 

The 40-year old plant is located on the top of a hill with little extra room available for expansion. 
Evidence of ground movement is apparent on the northerly slope and some cracking of the 
concrete backwash waste basin can be seen. Horizontal cracking and minor leakage is evident 
at the 78-year old concrete clearwell. 
 
In general, finished water quality is good and the plant functions properly. Typical finished water 
turbidity is around 0.03 NTU. The State of Oregon credits the plant filtration process with 2.5-log 
removal credit for Giardia and 2.0-log removal credit for Cryptosporidium. Several components 
of the plant are past their design life and will eventually require replacement. Even though flows 
today are lower than the 2,080 gpm original design flow, treatment standards today are much 
more stringent than existed in 1976 during plant design and construction. Various major 
components of the plant are discussed in following sections. 
 

6.2.2 Chemical Addition and Rapid Mix 

 
Original plant provisions included injection points for activated 
carbon for taste and odor control, potassium permanganate for iron 
and manganese precipitation, alum for primary coagulation, lime 
for pH and alkalinity adjustment, and polymer for a coagulant aid. 
Coagulant addition occurs in the chemical room where an in-line 
mechanical flash mixer is situated in the 18-inch raw water feed 
line. Provisions for feed points also exist after flocculation. 
Activated carbon and permanganate are not being used at this time. 
 
Alum dosage at the Toledo plant averages 17 mg/L. During periodic storm events dosage is 
increased as high as 40 mg/L. Liquid alum is stored in a 7,600-gallon fiberglass reinforced 
plastic tank. A cationic polymer (573C) used as coagulant aid at a dose of 0.1 mg/L. 
 
As with many surface waters in Oregon, the Siletz River and Mill Creek are relatively low in 
natural alkalinity and supplemental alkalinity is required to allow proper alum coagulation. 
Approximately 45 pounds per day of lime is used during the summer and 20 pounds per day 
during the winter to adjust the raw water alkalinity to allow proper alum coagulation. Lime is 



City of Toledo   Section 6 
Water Master Plan Existing Water System 
 

 
Civil West Engineering Services, Inc.  Page 76  
 

dosed with adjustable dry hopper and the solution is fed downstream of the rapid mix and alum 
feed point. 
 
Soda Ash is added to the final filtered water for pH adjustment and corrosion control. An 
average of 30 to 70 pounds per day of Soda Ash is required with dosages ranging from 4 to 8 
mg/L and averaging about 5 mg/L.  
 
Sodium hypochlorite is added for final disinfection as discussed in section 6.2.7. Prechlorination 
provisions are not currently used but may be used in the future as needed.  
 

6.2.3 Flocculation 

 
Following chemical addition and rapid mix, raw water enters the flocculation section through an 
open channel flume located along the northern side of the concrete basins. Two flocculator 
basins, each measuring 20 feet by 20 feet by 14 feet deep provide a volume of 5,600 ft3 or 
41,890 gallons each. The water surface elevation in the flocculators is 311.00 feet per the 1976 
plans. The total flocculation volume provides a theoretical hydraulic detention time of 40 minutes 
at 3.0 mgd. 
 
Each basin has a vertically-mounted mechanical flocculator with 40-inch diameter propellers 
and 2.0 hp AC Baldor motors. Both motors are on VFDs and housed new enclosures as part of 
the 2015-16 improvements. The two basins can be operated either in series or in parallel. 
Current normal operation is in series to provide dual-stage flocculation. The first stage 
flocculator is operated around 40 rpm while the second stage is operated around 35 rpm. 
Maximum speed is 100 rpm. Shafts and propellers for each unit were replaced about 17 years 
ago. The flocculation equipment is currently in good condition. 
 
The EPA suggests that 30 minutes of detention time be provided when water temperatures drop 
below 5°C. The often cited “10-State Recommended Standards for Waterworks” also requires at 
least 30 minutes for flocculation. The existing flocculation volume is sufficient to adequately treat 
the original design flow of 2,080 gpm. 



City of Toledo   Section 6 
Water Master Plan Existing Water System 
 

 
Civil West Engineering Services, Inc.  Page 77  
 

6.2.4 Sedimentation 

 
Two sedimentation basin sections, each measuring 20 feet by 85 feet by 13.5 feet deep provide 
a volume of 22,950 ft3 or 171,680 gallons each. The basins can be independently shut-off and 
dewatered. The water surface elevation in the sedimentation basins is 310.50 feet per the 1976 
plans. The total sedimentation volume provides a theoretical hydraulic detention time of 165 
minutes or 2.75 hours at 3.0 mgd. Surface area is 1700 ft2 each (3400 ft2 total) which results in 
a gross surface overflow rate of 882 gpd/ft2 or 0.61 gpm/ft2 at 3.0 mgd. Each basin has a weir 
length of 100 feet for a total weir loading rate of 15,000 gpd/ft. 
 
Sedimentation basin design criteria according to 
the EPA (Optimizing Water Treatment Plant 
Performance Using the Composite Correction 
Program, 1998, EPA/625/6-91/027) suggests a 
surface overflow rate (SOR) of 0.6 gpm/ft2 for 
turbidity removal and 0.4 gpm/ft2 for color removal 
for conventional rectangular basins with depth 
between 12 and 14 feet. With vertical tube settlers 
(>45°), the SOR can be increased to 2.0 gpm/ft2 for 
turbidity removal and 0.75 gpm/ft2 for color removal (based on area over tubes only). 
AWWA/ASCE recommends (Water Treatment Plant Design, Third Edition) a SOR of 0.55 to 
0.83 for turbidity removal with reduction to 0.35 to 0.55 gpm/ft2 for water with high algae content. 
The AWWA/ASCE text also recommends SOR of 1.0 to 3.0 gpm/ft2 over tube settlers with the 
normal design based on 2.0 gpm/ft2. The 10-State Recommended Standards for Waterworks, 
requires 4 hours of detention time as well as a maximum horizontal through velocity of 0.5 fpm. 
Detention time may be reduced when the SOR is less than 0.5 gpm/ft2. 
 
The AWWA/ASCE text and most other references recommend weir loading rates of 20,000 
gpd/ft or less. When turbidity can exceed 50 NTU, rates of 15,000 gpd/ft are commonly used. 
Typically, the sedimentation basin has a length to width ratio of 3:1 to 5:1 and the weirs extend 
into the basin 1/3 of the length or less. The existing sedimentation basins each have a length to 
width ratio of 4.25:1 with weirs extending 1/5 of the length. The existing horizontal through 
velocity at the original design rate of 2,080 gpm is a proper 0.5 fpm. 



City of Toledo   Section 6 
Water Master Plan Existing Water System 
 

 
Civil West Engineering Services, Inc.  Page 78  
 

 
At the 20-year projected MDD of 1,530 gpm, the SOR will be 0.44 gpm/ft2, the detention time 
3.8 hours, and the weir loading rate 10,950 gpd/ft. These values are sufficiently conservative 
and would indicate that good sedimentation basin performance will occur at this flow. 
 
The existing sludge collection equipment consists of a mechanical sludge scraper system with 
plastic chains, sprockets, and scrapers called a chain-and-scraper or chain-and-flight system. 
The scrapers run along the bottom and move the settled sludge to hoppers at one end. Manual 
telescoping sludge valves are opened and adjusted to blow-off sludge without completely 
dewatering the basin.  
 
Currently, the collected sludge (~60,000 gallons) is held for approximately 3 months prior to 
being sent to the wastewater treatment plant. Storage of the sludge in this manner presents 
problems at the water treatment plant such as; loss of settling space, taste and odor issues, and 
the possibility of septic sludge conditions. Processing and dewatering sludge onsite would be 
cost prohibitive. The City is currently looking to replace alum as a flocculant with ACH or PAC to 
achieve lower sludge volumes. 
 
  



City of Toledo   Section 6 
Water Master Plan Existing Water System 